
TCEQ-10053 (06/25/2018) Municipal Wastewater Application Administrative Report Page 1 of 21 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

DOMESTIC WASTEWATER PERMIT APPLICATION  
CHECKLIST 

Complete and submit this checklist with the application. 

APPLICANT: LVTP Holdings, LLC 

PERMIT NUMBER: WQ0015964001 

Indicate if each of the following items is included in your application. 

 

Administrative Report 1.0 ☒   ☐    

Administrative Report 1.1 ☒   ☐    

SPIF ☒   ☐    

Core Data Form ☒   ☐    

Technical Report 1.0 ☒   ☐    

Technical Report 1.1 ☒   ☐    

Worksheet 2.0 ☒   ☐    

Worksheet 2.1 ☐   ☒    

Worksheet 3.0 ☐   ☒    

Worksheet 3.1 ☐   ☒    

Worksheet 3.2 ☐   ☒    

Worksheet 3.3 ☐   ☒    
[...]

If yes, complete Section 2.c. and 2.d. only, and skip Section 3. 

If no to either question above, skip Section 2 and complete Section 3 for each 
significant industrial user and categorical industrial user. 

Section 2. POTWs with Approved Programs or Those Required to 
Develop a Program (Instructions Page 100) 

A. Substantial modifications 

Have there been any substantial modifications to the approved pretreatment 
program that have not been submitted to the TCEQ for approval according to 
40 CFR §403.18? 

 Yes ☐    No ☐    

If yes, identify the modifications that have not been submitted to TCEQ, 
including the purpose of the modification.  

LVPT Holdings - 0068



 
TCEQ-10054 (06/01/2017) Page 70 of 78 
Domestic Wastewater Permit Application, Technical Reports 

N/A 

B. Non-substantial modifications 

Have there been any non-substantial modifications to the approved 
pretreatment program that have not been submitted to TCEQ for review and 
acceptance? 

 Yes ☐    No ☐    

If yes, identify all non-substantial modifications that have not been submitted 
to TCEQ, including the purpose of the modification.  

N/A 

C. Effluent parameters above the MAL 

In Table 6.0(1), list all parameters measured above the MAL in the POTW’s 
effluent monitoring during the last three years. Submit an attachment if 
necessary. 

Table 6.0(1) – Parameters Above the MAL 

Pollutant Concentration MAL Units Date 

     

     

     

     

     

     

LVPT Holdings - 0069



 
TCEQ-10054 (06/01/2017) Page 71 of 78 
Domestic Wastewater Permit Application, Technical Reports 

D. Industrial user interruptions 

Has any SIU, CIU, or other IU caused or contributed to any problems (excluding 
interferences or pass throughs) at your POTW in the past three years? 

 Yes ☐    No ☐    

If yes, identify the industry, describe each episode, including dates, duration, 
description of the problems, and probable pollutants.  

N/A 

Section 3. Significant Industrial User (SIU) Information  and 
Categorical Industrial User (CIU) (Instructions Page 100) 

A. General information 

Company Name: N/A  

SIC Code: N/A 

Telephone number: N/A Fax number: N/A 

Contact name: N/A 

Address: N/A  

City, State, and Zip Code: N/A  

B. Process information 

Describe the industrial processes or other activities that affect or contribute to 
the SIU(s) or CIU(s) discharge (i.e., process and non-process wastewater). 

N/A 

C. Product and service information 

Provide a description of the principal product(s) or services performed. 

LVPT Holdings - 0070



 
TCEQ-10054 (06/01/2017) Page 72 of 78 
Domestic Wastewater Permit Application, Technical Reports 

N/A 

D. Flow rate information 

See the Instructions for definitions of “process” and “non-process wastewater.” 

Process Wastewater:  

Discharge, in gallons/day: N/A 

Discharge Type: ☐   Continuous ☐   Batch  ☐   Intermittent 

Non-Process Wastewater: 

Discharge, in gallons/day: N/A 

Discharge Type: ☐   Continuous ☐   Batch  ☒   Intermittent 

E. Pretreatment standards 

Is the SIU or CIU subject to technically based local limits as defined in the 
instructions? 

 Yes ☐    No ☐    

Is the SIU or CIU subject to categorical pretreatment standards found in 40 CFR 
Parts 405-471? 

 Yes ☐    No ☒    

If subject to categorical pretreatment standards, indicate the applicable 
category and subcategory for each categorical process. 

Category: N/A  
Subcategories: N/A 

Category: N/A  
Subcategories: N/A 

Category: N/A  
Subcategories: N/A 

Category: N/A  
Subcategories: N/A 

Category: N/A  
Subcategories: N/A 

LVPT Holdings - 0071



 
TCEQ-10054 (06/01/2017) Page 73 of 78 
Domestic Wastewater Permit Application, Technical Reports 

F. Industrial user interruptions 

Has the SIU or CIU caused or contributed to any problems (e.g., interferences, 
pass through, odors, corrosion, blockages) at your POTW in the past three 
years? 

 Yes ☐    No ☐    

If yes, identify the SIU, describe each episode, including dates, duration, 
description of problems, and probable pollutants.  

N/A 

 

LVPT Holdings - 0072



12
16

0 
N.

 A
BR

AM
S 

RD
., 

ST
E.

 5
08

   
   

 D
AL

LA
S,

 T
X 

 7
52

43
   

   
PH

: 2
14

.5
03

.0
55

5 
   

  T
X 

RE
G

 E
NG

 F
IR

M
 F

-2
82

7

E
N

G
IN

E
E

R
S

  
 -

  
 A

R
C

H
IT

E
C

T
S

  
 -

  
 P

L
A

N
N

E
R

S

LA
KE

VI
EW

 M
U

D
 D

IS
TR

IC
T

LV
TP

 H
O

LD
IN

G
S 

TP
D

ES

PERMIT

TECH 1.0-2C

FL
O

W
 S

C
H

EM
AT

IC

LVPT Holdings - 0073

AutoCAD SHX Text
PROPOSED

AutoCAD SHX Text
PROPOSED

AutoCAD SHX Text
PROPOSED

AutoCAD SHX Text
PROPOSED

AutoCAD SHX Text
FUTURE

AutoCAD SHX Text
FUTURE

AutoCAD SHX Text
FUTURE

AutoCAD SHX Text
FUTURE

AutoCAD SHX Text
2

AutoCAD SHX Text
PROPOSED FILTER

AutoCAD SHX Text
FUTURE FILTER

AutoCAD SHX Text
DRAWN:

AutoCAD SHX Text
CHECKED:

AutoCAD SHX Text
DESIGNED:

AutoCAD SHX Text
SHEET

AutoCAD SHX Text
PROJECT No.

AutoCAD SHX Text
SHEET

AutoCAD SHX Text
IF SHEET IS IN 11"x17"

AutoCAD SHX Text
FORMAT, DRAWINGS ARE AT

AutoCAD SHX Text
1/2 OF NOTED SCALE.

AutoCAD SHX Text
OF

AutoCAD SHX Text
DATE

AutoCAD SHX Text
REVISION

AutoCAD SHX Text
BY

AutoCAD SHX Text
No.

AutoCAD SHX Text
20019

AutoCAD SHX Text
###

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
###

AutoCAD SHX Text
###

AutoCAD SHX Text
###

AutoCAD SHX Text
###

AutoCAD SHX Text
.

AutoCAD SHX Text
.



12
16

0 
N.

 A
BR

AM
S 

RD
., 

ST
E.

 5
08

   
   

 D
AL

LA
S,

 T
X 

 7
52

43
   

   
PH

: 2
14

.5
03

.0
55

5 
   

  T
X 

RE
G

 E
NG

 F
IR

M
 F

-2
82

7

E
N

G
IN

E
E

R
S

  
 -

  
 A

R
C

H
IT

E
C

T
S

  
 -

  
 P

L
A

N
N

E
R

S

LA
KE

VI
EW

 M
U

D
 D

IS
TR

IC
T

LV
TP

 H
O

LD
IN

G
S 

TP
D

ES

PERMIT

TECH 1.0-3

SI
TE

 D
R

AW
IN

G

Feet

2000
1000

0

LVPT Holdings - 0074

AutoCAD SHX Text
PROP. WWTP/PROPERTY  BOUNDARY

AutoCAD SHX Text
EX. 100 YR FLOODPLAIN

AutoCAD SHX Text
AREA SERVED BY TREATMENT PLANT

AutoCAD SHX Text
AREA SERVED BY TREATMENT PLANT

AutoCAD SHX Text
AREA SERVED BY TREATMENT PLANT

AutoCAD SHX Text
AREA SERVED BY TREATMENT PLANT

AutoCAD SHX Text
AREA SERVED BY TREATMENT PLANT

AutoCAD SHX Text
DRAWN:

AutoCAD SHX Text
CHECKED:

AutoCAD SHX Text
DESIGNED:

AutoCAD SHX Text
SHEET

AutoCAD SHX Text
PROJECT No.

AutoCAD SHX Text
SHEET

AutoCAD SHX Text
IF SHEET IS IN 11"x17"

AutoCAD SHX Text
FORMAT, DRAWINGS ARE AT

AutoCAD SHX Text
1/2 OF NOTED SCALE.

AutoCAD SHX Text
OF

AutoCAD SHX Text
DATE

AutoCAD SHX Text
REVISION

AutoCAD SHX Text
BY

AutoCAD SHX Text
No.

AutoCAD SHX Text
20019

AutoCAD SHX Text
###

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
###

AutoCAD SHX Text
###

AutoCAD SHX Text
###

AutoCAD SHX Text
###

AutoCAD SHX Text
.

AutoCAD SHX Text
.



© 2020 Microsoft Corporation © 2020 Maxar ©CNES (2020) Distribution Airbus DS © 2020 TomTom 

© 2020 Microsoft Corporation © 2020 Maxar ©CNES (2020) Distribution Airbus DS © 2020 TomTom © 2020 Microsoft Corporation © 2020 Maxar ©CNES (2020) Distribution Airbus DS © 2020 TomTom 

© 2020 Microsoft Corporation © 2020 Maxar ©CNES (2020) Distribution Airbus DS © 2020 TomTom 
© 2020 Microsoft Corporation © 2020 Maxar ©CNES (2020) Distribution Airbus DS © 2020 TomTom 

12
16

0 
N.

 A
BR

AM
S 

RD
., 

ST
E.

 5
08

   
   

 D
AL

LA
S,

 T
X 

 7
52

43
   

   
PH

: 2
14

.5
03

.0
55

5 
   

  T
X 

RE
G

 E
NG

 F
IR

M
 F

-2
82

7

E
N

G
IN

E
E

R
S

  
 -

  
 A

R
C

H
IT

E
C

T
S

  
 -

  
 P

L
A

N
N

E
R

S

LA
KE

VI
EW

 M
U

D
 D

IS
TR

IC
T

LV
TP

 H
O

LD
IN

G
S 

TP
D

ES

PERMIT

ADMIN 1.1-2A

3-
M

IL
E 

LO
C

AT
IO

N
 M

AP

Feet

4000
2000

0

WWTP BOUNDARY

3-MILE RADIUS

1. MATHESON TRI-GAS INC
OUTFALL
PERMIT NUMBER: 04112-000

MATHESON TRI-GAS INC

LVPT Holdings - 0075

AutoCAD SHX Text
DRAWN:

AutoCAD SHX Text
CHECKED:

AutoCAD SHX Text
DESIGNED:

AutoCAD SHX Text
SHEET

AutoCAD SHX Text
PROJECT No.

AutoCAD SHX Text
SHEET

AutoCAD SHX Text
IF SHEET IS IN 11"x17"

AutoCAD SHX Text
FORMAT, DRAWINGS ARE AT

AutoCAD SHX Text
1/2 OF NOTED SCALE.

AutoCAD SHX Text
OF

AutoCAD SHX Text
DATE

AutoCAD SHX Text
REVISION

AutoCAD SHX Text
BY

AutoCAD SHX Text
No.

AutoCAD SHX Text
20019

AutoCAD SHX Text
###

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
###

AutoCAD SHX Text
###

AutoCAD SHX Text
###

AutoCAD SHX Text
###

AutoCAD SHX Text
.

AutoCAD SHX Text
.



LVPT Holdings - 0076



LVPT Holdings - 0077



LVPT Holdings - 0078



LVPT Holdings - 0079



LVPT Holdings - 0080



LVPT Holdings - 0081



LVPT Holdings - 0082



LVPT Holdings - 0083



Page 1 of 1 

Solids Management Plan Interim I 
Attachment T1.1-6.0a 

LVTP HOLDINGS TPDES PERMIT 
ELLIS COUNTY, TEXAS 

 
Sludge disposal site:  
TCEQ minimum sludge retention time=40 days  
Digester volume = 38,968.8 cubic feet (64 cubic feet/lb BOD5/day) 
 
Digester dimension = 50 feet X 65 feet X 12 feet  
Digester sludge retention time 40 days   
 
CBOD5 removal influent concentration = 250 mg/l  
Effluent concentration = 5 mg/l  
Net removal = 245 mg/l  
 

Flow (0.55 MGD)  

Solids Generated 
100% 
flow 75% flow 50% flow 25% flow 

Pounds Influent BOD5/day 
removed 

1100.9 825.66 550.44 275.22 

Pounds of digested dry sludge 
produced* 

346.8 260.08 173.39 86.69 

Pounds of wet sludge produced** 23118.5 17338.86 11559.24 5779.62 

Volume of wet sludge produced 2772.0 2079.00 1386.00 693.00 

 
*Assuming 0.315 pounds of digested dry sludge produced per pound of CBOD5 
removed. 
**Assuming 1.5% solids.  
 
MLSS operating range = 2,500 – 3,500 mg/l  
 
Sludge will stay in the digester; clear liquor will be decanted and returned to the 
headworks.  Sludge is wasted from the final clarifiers to the aerobic digester.  Some 
sludge from the clarifier is also returned to the aeration basin as return sludge.  
 

Flow (0.55 MGD)  

Removal Schedule (days) 
100% 
flow 

75% 
flow 

50% 
flow 

25% 
flow 

Days between Sludge Removal 51 68 102 205 

Sludge will be removed from the digester when it is full of thickened solids and 
dewatered for transportation to a landfill. 

LVPT Holdings - 0084



Page 1 of 1 

Solids Management Plan FinaI Phase 
Attachment T1.1-6.0a 

LVTP HOLDINGS TPDES PERMIT 
ELLIS COUNTY, TEXAS 

 
Sludge disposal site:  
TCEQ minimum sludge retention time=40 days  
Digester volume = 38,968.8 cubic feet (64 cubic feet/lb BOD5/day) 
 
Digester dimension = (2)-50 feet X 65 feet X 12 feet  
Digester sludge retention time 40 days   
 
CBOD5 removal influent concentration = 250 mg/l  
Effluent concentration = 5 mg/l  
Net removal = 245 mg/l  
 

Flow (1.1 MGD)  

Solids Generated 
100% 
flow 75% flow 50% flow 25% flow 

Pounds Influent BOD5/day 
removed 

2201.8 1651.32 1100.88 550.44 

Pounds of digested dry sludge 
produced* 

693.6 520.17 346.78 173.39 

Pounds of wet sludge produced** 46237.0 34677.72 23118.48 11559.24 

Volume of wet sludge produced 5544.0 4158.00 2772.00 1386.00 

 
*Assuming 0.315 pounds of digested dry sludge produced per pound of CBOD5 
removed. 
**Assuming 1.5% solids.  
 
MLSS operating range = 2,500 – 3,500 mg/l  
 
Sludge will stay in the digester; clear liquor will be decanted and returned to the 
headworks.  Sludge is wasted from the final clarifiers to the aerobic digester.  Some 
sludge from the clarifier is also returned to the aeration basin as return sludge.  
 

Flow (4.4 MGD)  

Removal Schedule (days) 
100% 
flow 

75% 
flow 

50% 
flow 

25% 
flow 

Days between Sludge Removal 51 68 102 205 

Sludge will be removed from the digester when it is full of thickened solids and 
dewatered for transportation to a landfill. 

LVPT Holdings - 0085


	TX_Midlothian_20190228_TM_geo - Reduced
	TX_Midlothian_20190228_TM_geo2 - reduced
	TX_Midlothian_20190228_TM_geospifattachment - Reduced
	10054 - FINAL
	Solids Management Plan
	Solids Management PlanFinal Phase



